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CREEP TESTS ON REMOLDED CLAY
By Daizo KARUBE

Synopsis

Two series of drained creep tests on saturated remolded clay, a series on the nor-
mally consolidated state (oe¢=2kg/cm?) and other reries on the over-consolidated state
(O.C.R=5.6), were performed. The water content of both series after consolidation
was controled to be equal. And possible change of water content during creep duration
to be minimum, creep stress condition of each specimen was to éome a point on the
vector curve which was obtained from undrained strain controled triaxial compression
test of another specimen subjected to corresponding consolidation. Creep stress was
applied about one week under 20°C of room temperature.

Test results are as follows:

i) Linear relationship between creep-strain, & and loading time in logalismic scale,
logt was not obtained.

ii) Rate of creep, (A&/Alogf), which is measured between 100 minuts and 5000 minuts
of loading time is not infuluenced by (oi/—0cy')/2 when (o1—03)<0. Tkg/cm? (about 40%
of (o1—o8)mas),

iii) but it is controled by (or'+¢4¢")/2 when (¢1—a3)>0. Tkg/cm?
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Fig. 1 Relationship between consolidation
pressure o¢ and volumetric strain

(AV/V) or vertical stain (AH/H).
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Fig. 2 Strees condition of creep tests (plots) and vector curves
on 45°-plane of undrained compression test. -
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Table 1 Stress condition of creep tests

Test N (o1—as) o3 Consoli- Vl&)’a}erecox;t:nt Wafttzr content
0. kg/cm? kg/cm? dation f esotr <(:r/)p i e str cz%g

N—1 0.676 1.645 : 40.05 39.55
N—1 0.70 1.61 39.89 39.34
N—2 0.93 1.42 ce= 40.10 39.48
N—3 1.20 1.15 2kg/cm? 40.09 39.44
N—3' 1.19->1.05 1.15-1.00 39.52 39.34
N—4 1.44 0.85 39.94 39,22
N—5 1.65->1.55 0. 600, 564 40.18 39.82
o—v 0.46 0.36 — —

0—1 0. 604 0.33 39,64 39.79
0—2 0.831 0.337 2. Skﬁ/ cm? 39. 55 39.71
0—-3 1.07 0.365 0.5kg/cm? 40.32 40.41
0—3 1.07-1.308 | 0.365->0.446 39.65 39.45
0—4 1.283 0. 407 40.20 39.97
0—5 1.42 0.44 / 40.06 40.21

3. ERERLER

7 ) -7 RBRERMOEKIIL EHEHBRROTEEMER 39.96%, BEBERFIOTHER 38.80% TH-
tmo 7 V) —~FRBRFORBORMAROFMES LUHKRIIL Fig. 3 OfiCRT L5 THB, 7L,
MO, Bkics s ARELIISHNCHE 3 LEELT, FhiC X 3RBFAOEHRELEE
BRI LEWAEYRLTED, UTOBBI: oAV TED T3, 7 ) —Fhicgkitstbt
NTIRS BT E 0, RBETROSKEZIERESRRROFHEN 39.45%, BEGRFOFE

E

E

(o]

2 60

< —

S S

[<3

o 1o~ \ Vertical

- Sample 0-2 > :

-.‘E 2o}~ o -0=083l Kg;% \\/t Compression
g 140 03 =0.337 Kg Corrected %\ '
= Vertical Comp. > ~<l_|
T o
2., (Votumetric Change T ——
3 02 (Swelllng)
& 04 ' ol

o ' 10 100 1000 10000

TIME (min.)

Fig. 3 Example of creep displacement.
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Fig. 4(a), 4(b) Relationship between loading time and corrected vertical strain.
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Fig. 5 Relationship between shearing
stress and creep rate.
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Fig. 6 Constant creep rate lines on constant water content plane.
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